



TEST No:	UKCT101333/950-718	Date	2020/7/18
----------	--------------------	------	-----------

TEST No:	UKCT101333/950-718	Date	2020/7/18
----------	--------------------	------	-----------

Characteristic		Test Method	Testing Result
Total Weight(g/m2)		DIN EN ISO 2286-2	953(28oz)
Thickness (mm)		GB/T3820-1997	0.78
Tensile (N/5CM)	Warp	DIN53354	4500
	Weft		4000
Tear Stregth (N/5CM)	Warp	DIN 53363	600
	Weft		600
Adhision (N/5CM)	/	DIN 53357	>120
	/		
Temperature	/	DIN EN 1876-1	from -30℃ to 70℃
Light Transmission (%)		X-rite	8%
Application		Construction Membrane or inflatable membrane	
Surface Treatment	/	Acrylic Lacquered	
Flame Retardancy	/	NFPA701-1/-2	
Quality Management	/	ISO9001,EN,DIN	

The technical data here above are average values with a $\pm 5\%$ tolerance.